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=Apply Thread Lock Adhesive =Apply CA Glue =Apply Grease
vorice (L IS AT O-phmmsen  S-grmen

. Bagor
R803059
?2?122350 R806020 NOTICE
Ball Bearing (4 /—‘ Apply thread lock adhesive between

oneway and ball bearing will avoid

: @ front oneway warout.
{82 PR SR 3R ] 22 B 28 (A SR A AT
1:1 Scale LIRS IE RIS R R IR E S -
R804020 \ J

, \ ¥

Finished View / 7254 & &
R821041 \5&
0.
R802019
R806020
R803059

R802019 Front One Way R806020 12x18x4 Ball Bearing (4)
R803059 Front One Way Cup (2) R821041 R8.3 Front Pulley Set
R804020 O'Ring 10x1.5 (6)

. Bagor

[5,'3 Right Side Bulkhead Left Side Bulkhead
3x6mm Flat Screw (10) ( E%{E\U j;}i ) ( E%’{E\U 1\& )
@D i% R805052

R805052 (4x8)
4x8mm Set Screw (10) (R31'(%?ZO3
R801020
1:1 Scale
L “\_R801020
Option Parts (Not Included) / 2285 & (RGN EHR)
R813005 Downstop Adjust Screw (4)
R105203 3x6mm Flat Screw (10) R842015 R8.4 Front Low Bulkhead-L
R801020 Downstop Nut Holder (2) R842016 R8.4 Front Low Bulkhead-R

R805052 4x8mm Set Screw (10)




. Bagor
R105104 C) R805201
3x6 Round Screw (10) 4x8mm Flat Screw (10)

1:1 Scale

R823005

R848022

R804030

: R801040 '/ "
R805201 - A
(4x8) & j

R105104 3x6 Round Screw (10) R805201 4x8mm Flat Screw (10)
R801040 Bearing Bushing -Solid Axle (2) R823005 R8.2 LCG Sever Saver Post
R804030 Front Belt 201 R848022 R8.4ES Main Chassis-Carbon

_ \ . BAagor
Option Parts (Not Included) /2255 5 (RN ELR)
R828004 R8.2 Chassis weight holder

The R828004 carbon plate can increase the hardness
of the chassis, especially in the front end, and it will

help to improve off-power steering.

R828004 XA AT LU MEARRITTAVRERE » 2
BRI N A SRS EREE S -

R828004

R805010




\ BAG 01
R105104 R105105
@ 3x6 Round Screw (10) @ (ﬂ:l 3x8 Round Screw (10)

1:1 Scale

R832003

R105104
R105104
(3x6) (3X6)

R848013

R832003

~

NOTICE
Please set the front belt tension as below in the beginning, to loosen the belt please tun left, to tighten the belt please turn right.

BIE AR DB MR N ABRRENRIENMNE - EREE ROFARFRKERALAE » NERARRGRAFAE -
Initial Setup / TAERAITE L

To tighten front belt tension To loosen front belt tension

WS ETREESED g L s mmEs R e

R105104 3x6 Round Screw (10) R832003 R8.3 Front Upper Bulkhead
R105105 3x8 Round Screw (10) R848013 R8.4E Front Shock Tower
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— BAG 01
R105104 R105106 { ) R106010
3x6 Round Screw (10) 3x10 Round Screw (10) \ 7 5x8x2.5mm Ball Bearing (4)
—1
1:1 Scale
R106010
R105106
(3x10) R822023
R105104
(3x6)
R801108 R802009

R838013

R832006

R807010

R804020

R822023

Option Parts (Not Included) / %5 R GRS EHER)

R838011 R8.3Ackerman Plate 8.5mm

The distance of ball head is 8.5mm, It will give more
overall steering then 9mm ackerman plate.

M E KB RI BB A8.5mm » FHERIMmMAYERH)
SR LURHELNEREES -

R838012 R8.3Ackerman Plate 9mm

The distance of ball head is 9mm, It will give more
overall steering then 10mm ackerman plate.

W (EEREE RV EEBE R Omm » AFESH 10mmAyEs )
SR LURHELNERmEES -

~\

( NOTICE ) NOTICE

When track has “High Traction” When track has “Low Traction”
----------------------- or want to reduce steering. DEFAULT SETUP or want to increase steering

DEEAULT DISTANCE g ErsERrsinny | BESRERERE | jncemam m o miin

R E MBS R R R B AT I BN e 7 B NN B E A HA Y
HEKHY L 2 FERE o A R IER
R105104 3x6 Round Screw (10) R804020 O'Ring 10x1.5 (6)
R105106 3x10 Round Screw (10) R807010 Servo Saver Spring
R106010 5x8x2.5mm Ball Bearing (4pcs) R822023 R8.2 LCG Sever Saver Tower
R801108 Ackerman Adjustment Shims 0/+1.5 R832006 R8.3 Servo Saver Lower

R802009 Servo Saver Upside-Alu R838013 R8.3 Ackerman Plate 10mm
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R8.4ES BAG 01 PARTS EXPLODED VIEW

R803059

R806020
R804020
0 / R821041

R105104

R802019

R806020
R832003

R803059
R105105

R848013 R848022

R805052

‘ R842016
R105203

R823005

R106010

ra
d
R801020

R822023

R105104
R801040
R801108
802009
838013
‘ R832006
R105104 /

R804030 o ‘
0 R105106 >
~_R801040
R804020
R805052 -
.ﬁ -

‘ : R822023
R801020 '

[N
R106010

R807010

@

i

R842015




= — 71@@5/

R105104 3x6 Round Screw (10) R805201 4x8mm Flat Screw (10)
R105105 3x8 Round Screw (10) R806020 12x18x4 Ball Bearing (4)
R105106 3x10 Round Screw (10) R807010 Servo Saver Spring

R105203 3x6mm Flat Screw (10) R821041 R8.3 Front Pulley Set
R106010 5x8x2.5mm Ball Bearing (4pcs) R822023 R8.2 LCG Sever Saver Tower
R801020 Downstop Nut Holder (2) R823005 R8.2 LCG Sever Saver Post
R801040 Bearing Bushing -Solid Axle (2) R832003 R8.3 Front Upper Bulkhead
R801108 Ackerman Adjustment Shims 0/+1.5 R832006 R8.3 Servo Saver Lower
R802009 Servo Saver Upside-Alu R838013 R8.3 Ackerman Plate 10mm
R802019 Front One Way R842015 R8.4 Front Low Bulkhead-L
R803059 Front One Way Cup (2) R842016 R8.4 Front Low Bulkhead-R
R804020 O'Ring 10x1.5 (6) R848013 R8.4E Front Shock Tower
R804030 Front Belt 201 R848022 R8.4ES Main Chassis-Carbon

R805052 4x8mm Set Screw (10)

B 00 uiscae /A

QD R105104 A R805052
@ 3x6 Round Screw (10) oL _J 4x8mm Set Screw (10)

R106010
@ @:@ R105105 5x8x2.5mm

3x8 Round Screw (10) Ball Bearing (4)

@ @:lﬂ R105106
3x10 Round Screw (10)

R105203
m 3x6mm Flat Screw (10)

Hjj R805201
4x8mm Flat Screw (10)

R806020
12x18x4mm
Ball Bearing (4)
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BAGO2
‘D:' R105101 R105104 R105105
2x5mm Cap Screw (10) 3x6 Round Screw (10) 3x8 Round Screw (10)

1:1 Scale

R803014
~—_R801090
R803014 R105101
R801090

-

R841015
R105101

R841015

R105104
(3x6) R803015
R841015 —
R802041

R803015

&

R105104
(3x6) R841015
.rios1os /&P
(3x8)
R841015
R105105 / ' /
(3x8)
R105104
(3x6)
(3%6) R802041
Option Parts (Not Included) / %3 & (GRESAE R

R802087

Front Down Stop Arm-Alu (2)

The option aluminum arm helps to make droop h

setup more precise.

IR RFEN METTRREHE AL ERRENE

1 B E MRBHTE -
R105101 2x5mm Cap Screw (10) R802041 Front Shock Mount S (2)
R105104 3x6 Round Screw (10) R803014 Anti Roll Bar Ball Head (2)
R105105 3x8 Round Screw (10) R803015 Anti Roll Bar Ball Screw (2)

R801090 Ball End 5.8mm Short (4) R841015 R8.4 Front Low Arm Set-Std
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(@) m=

R105204
3x8mm Flat Screw (10)

©

—

R102014
3x5.5x1mm Alu Shims (8)

©

]
R102017
3x5.5x3mm Alu Shims (4) - i ?31%?204

X

- R801023
R103050
3x5x0.3mm Shims (10) R102014 (Imm

R832008 R103050 (0.3mm) \
1:1 Scale R103050

R102014 (Imm 0.3mm shims is optional to fine

tune the play.

0.3mmE 5 AT AR ERE
RYREIRA -

R102017 (3mm
R105204

R803031 (3x8)

—
|

R8.4ES FRONT LOW ARM SETUP/R8.4ESH] N &%

Move the insert hole to outside and front low arm will become shortest, shorter
front low arm will helps to increase initial steering response and avoid over
steering, recommend using in very short and tight corner with medium traction.

FLAIEASN R MBRE REENRE - BUSAVRI NMEE A LIERAVR INE R
HRIE » WFrRD>BMEEAE - ZRERERNAZERREL -

Default setup the insert hole to center and the low arm length extend 1.5mm
compare with shortest arm, it will helps to reduce the steering response and
increase exit corner steering, recommend using in the medium size track and
corner.

TR B TR B P R B TR 0 A B RIS N
L5mm - 13 AT A S R IR - S N S A -
ATERRBE -

Move the insert hole to inside and make low arm become longest, the longest
arm will reduce the initial steering response and make car more easy to drive
also increase the exit corner and on-power steering.

BIAMBBESENNLE - HEN TRENREERRY  RENH TRED
%E%gg@%%ﬁ@@ﬁ%m@@%%@ﬁﬁﬁ%%mﬁ%ﬁmﬁmﬁﬁw
V¥F(AIBE °

d|d|d

R102014  3x5.5x1mm Alu Shims(8pcs) R801023 Suspension Bracket Insert-Open (8)
R102017 3X5.5X3mm Alu Shims(4pcs) R803031 Front Low Arm Pin 3x77.8
R103050 3x5x0.3mm Shims (10) R832008 R8.3 Front Low Arm Holder (2)

R105204 3x8mm Flat Screw (10)
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R105401
©D 3x3mm Set Screw (10)

R105401
O R806005
5x10x4mm o

Flange Ball Bearing (2)

1:1 Scale R105401

R807015 R806005

(2.2mm) v
' R843004
\ (Forz2mm) i L R105401 /'@

Ht O

Sm(RREHA)
Use together with corrct anti-roll bar sropper / 35 EC (& B IEFERIBH 1EIR & E B2

R807016 FrontAnti-Roll Bar 2.4mm —> R823003 Anti Roll Bar Stopper 2.4mm (2)
R807017 FrontAnti-Roll Bar 2.6mm —> R843006 Anti Roll Bar Stopper 2.6mm (2)
R807018 FrontAnti-Roll Bar 2.8mm —> R843007 Anti Roll Bar Stopper 2.8mm (2)

Option Parts (Not Included) / &

R105401 3x3mm Set Screw (10) R807015 Front Anti-Roll Bar 2.2mm
R806005 5x10x4 Flange Ball Bearing (2) R843004 Anti Roll Bar Stopper 2.2mm (2)

R105104
@(ﬂ:l 3x6 Round Screw (10) R105104 R832004
(3x6)

@_> R105104
b= (3x6)

1:1 Scale

& =Apply Thread Lock Adhesive
=R RMHEFRE

R105104 3x6 Round Screw (10) R832004 R8.3 Front Upper Arm Base
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R805307 \ BAG 02 /

©D 3x6mm Set Screw (10)

1:1 Scale

R801023

R801094
(2mm)

R805307
@

R803033

R801094 (3mm R801072

R801094 (1mm

R8.4ES FRONT UPPER ARM SETUP /R8.4ESH| M E = ER

Move the insert hole to outside and front upper arm will become shortest, it will increase initial
steering response and reduce exit and on-power steering.

HFFLAERRSN - BT CIREMNEESENERIEHIE - LalE LIRS RAIERE - B
SR B B DM PIR N AR E

Move the hole in middle and the car will become natural steering.

A IR E R A » R E S E MBI E R LR PIE -

Default setup is put the insert hole to inside and front upper arm will become longest, it will
reduce the initial steering response and increase exit and on-power steering.
ARAUELCTARN - Bl CRENRESEKRRRAEE » SR ER LUR ERaI 8
RFE » BEIRINE IR HE PR RG] -

PP P
ALY

R801023  Suspension Bracket Insert-Open (8) R803033  Front Upper Arm Pin 3x49
R801072  Front Upper Arm (2) R805307 3x6mm Set Screw (10)
R801094 C Spacer Set Imm/2mm/3mm
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R105105
3x8 Round Screw (10)

R806100
@2.5x11.8 Pin (6)

R806101
#3x19.8 Pin (6)

R105401
3x3mm Set Screw (10)

o1

o]
ot

R803062

R803051
12.1x15x0.5mm
Shims (10)

R806100

R806021
12x21x5mm
Ball Bearing (2)

=Apply Grease
= RREEH

&

R803064

BAG 02

R802090

R803051

(0.5mm)

R806021
X2

R802032

R105401

R831010 ~

s,

R803051
(0.5mm)

R806101 @. ~

R807004

The default setup with 12mm X 21mm ball
bearing and the wheel axle in the center,
for most track condition.

FAVERE » fER12mm X 21mmAgiE#L,
EHHEEE’M\/E{\/F\EPF'? s B REDHIIZH

N
Using 12X18 ball bearing and wheel axle in
center, the small bearing will reduce the

' weight.

EARL2MmMXI8MmMAYEEK » Sl A e
» AJLURERE S -

The wheel axle backward 1mm, it will
create more on-power steering.

RAVEERES

)

The wheel axle forward 1mm, it will create
1 more off-povver steering.

:ﬁkm%ﬁmﬂ

B & Lmm - LN

' The wheel axle Imm lower, it will create more |

! steering especially in the apex of corner, useful
' setup at low grip track or under steering
R

D' | EREREORIE M T Imm  ANE RN E
: B[R RE S - BAE B EN Nk 2
| AR

,,,,,,, HEE

S

i The wheel axle 1mm higher, it will reduce

! the steering especially in the apex of corner,
' useful setup when car is over steering.

O\ shanmfr B Elmm » RN
| BEEMEL)  BAEREERENA
| RS o

R802086

R804003 <

e

R838007

'
R105105 }/‘
(3x8)

R802086

R838007
.ﬁ

R105105 j h
(3x8)

R105105 3x8 Round Screw (10)
R105401 3x3mm Set Screw (10)
R802032  Front Tire Hook (2)

R802086 7.9mm Ball End Long-Alu (4)
R802090 Front Wheel Axle - Alu (2)
R803051 12.1x15x0.5mm Shims (10)
R803062 Front CVD Shaft (2)
R803064 CVD Insert (2)

R804003 7.9mm Ball End Nut (4)
R806021 12x21x5mm Ball Bearing (2)
R806100 Pin 2.5x11.8 (6)

R806101 Pin 3x19.8 (6)

R807004 Tire Hook Spring (4)
R831010 R8.3 Steering Block-V2
R838007 R8.3 Steering Plate (2)
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BAGO2

@ =Apply Grease
=(E B

NOTICE
Front upper arm width setup (UP View)

I CRBERENRE

Front track width 254mm /JEz& BB E254mm

(LA8E)

NOTICE
Front low arm width setup (Down View)

A NRBRENRE (THRE)

Front track width 254mm /JEz& BB E254mm

3.4mm

R10107A

(o )

Recommend Tool / ZFFRETE

TiTAN #15006
Turnbuckle Tool 3mm/4mm

g ™=

R803035

R803016

\M /je

S

R10107A ~

R803016

8 R10107A

( R803035

| J
(o )

45 mm

..

R10107A
R803016 ~

R10107A Ball Joint 4.9mm Open (6pcs) R803035 3mm X 62mm Rod (2)
R803016 Ball Head 4.9mm (4)




\_  BAGO02
O S o ]

R805010 .

[]:' 3x5mm Flat Screw (10) Defa:“t Position
AT
1:1 Scale O(

@ =Apply Thread Lock Adhesive
=(E IR SRR

Same length
BEER

.

R805010

R105104
(3x6)

)

NOTICE

Initial front droop setup / Bl NS EEM

T 0mm

Please setup the front droop as above instruction. FBKERZEH FTEENME °

R105104 3x6 Round Screw (10) R805010 3x5mm Flat Screw (10)
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\ R8.4ES BAG 02 PARTS EXPLODED VIEW /
R803016 R10107A
R 105104 R105104 g R803035
01000 " R805010

'—\ R832004 L
R105401 \ 8. Re03016
\ R105101 \

)
'M\.ﬂ 7 T R10107A

¥y

R803015 - AN
R105104 ! R841015
R802041
\ R801023
R105104 ¢ ‘ R801094 (2mm
| ¢
R105105 i e R805307

\'u
R801072
/—.

R801094 (1mm

R803033
.ﬁ
R805010 9\ R803016

R10107A @ R803035
R803064
R105401 R806005 ./—;?802090 R10107A

. R105401 R806100 R803051 ‘ R803016
¢ . \ / O
‘> { RO0G02L "e RAoeL0s
&= . v 0 R802086
/ / R801090 ‘ \b/ R803051
R843004 _
R807015 (2.2mm) R803014 ,
.ﬁ
e

(2.2mm) 803 o
R105401 _—*® 0 " R804003

= R831010
R105101 %% R832008-. (ﬁ/ R802032
e N Y&

R105204

s
R803015 /z l/ R806101 / Q
R105401
R801023

R102014 >  R838007
(Imm) \;
o  R105105
R801023 rl/ \

Q
Q o
R832008 (¥ R602
- & R105104 802086
R105105 R804003
R802041

j' R105104
\_R105204
R803031

R801094 (3mm

R803062

R841015
R103050 (0.3mm)

R102014 (Imm

R102017 (3mm
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R10107A Ball Joint 4.9mm Open (6pcs) R803033 Front Upper Arm Pin 3x49
R102014  3x5.5x1mm Alu Shims(8pcs) R803035 3mm X 62mm Rod (2)
R102017 3X5.5X3mm Alu Shims(4pcs) R803051 12.1x15x0.5mm Shims (10)
R103050 3x5x0.3mm Shims (10) R803062 Front CVD Shaft (2)

R105101 2x5mm Cap Screw (10) R803064 CVD Insert (2)

R105104 3x6 Round Screw (10) R804003 7.9mm Ball End Nut (4)
R105105 3x8 Round Screw (10) R805010 3x5mm Flat Screw (10)
R105204 3x8mm Flat Screw (10) R805307 3x6mm Set Screw (10)
R105401 3x3mm Set Screw (10) R806005 5x10x4 Flange Ball Bearing (2)
R801023 Suspension Bracket Insert-Open (8) R806021 12x21x5mm Ball Bearing (2)
R801072 Front Upper Arm (2) R806100 Pin 2.5x11.8 (6)

R801090 Ball End 5.8mm Short (4) R806101 Pin 3x19.8 (6)

R801094 C Spacer Set Imm/2mm/3mm R807004 Tire Hook Spring (4)

R802032 Front Tire Hook (2) R807015 Front Anti-Roll Bar 2.2mm
R802041 Front Shock Mount S (2) R831010 R8.3 Steering Block-V2
R802086 7.9mm Ball End Long-Alu (4) R832004 R8.3 Front Upper Arm Base
R802090 Front Wheel Axle - Alu (2) R832008 R8.3 Front Low Arm Holder (2)
R803014  Anti Roll Bar Ball Head (2) R838007 R8.3 Steering Plate (2)
R803015 Anti Roll Bar Ball Screw (2) R841015 R8.4 Front Low Arm Set-Std
R803016 Ball Head 4.9mm (4) R843004 Anti Roll Bar Stopper 2.2mm (2)

R803031 Front Low Arm Pin 3x77.8

R 00000000 iscne

~ R105101 R102014
©l— 2x5mm Cap Screw (10) Q 3x5.5x1mm Alu Shims (8)
@ @:ﬁ R105104
3x6 Round Screw (10)
@@:@ R105105
3x8 Round Screw (10)

R105204 -
ﬂ]:l] 3x8mm Flat Screw (10) RE06005

R805010 5x10x4mm

@)= 3x5mm Flat Screw (10) Flange Ball Bearing (2)

_ R105401
ol 3x3mm Set Screw (10)

@ R102017
] 3x5.5x3mm Alu Shims (4)

R103050
3x5x0.3mm Shims (10)

R803051

12.1x15x0.5mm Shims (10)
i RR805307
ol ] 3x6mm Set Screw (10)
R806100

2.5x11.8 Pin (6)

R806021
12x21x5mm Ball Bearing (2)

o]

R806101
OL 1 g3v19.8 Pin (6)




_ ARL 4 REBAE s

. BAgo3
[]:| gg-nsr)nsFi?S‘}:rew (10)

R805201
D:[] 4x8mm Flat Screw (10) /\ R823010
R805040 R821042

R805040

12mm C Clip (6)
o] EE— A
#3x19.8 Pin (6) R806101
1:1 Scale
- R805040

@ =Apply Thread Lock Adhesive
=[ERH R

R842008

NOTICE

O

LOW ROLL CENTER / {&RIE REN [

More initial steering and rear end rolling,
and more corner apex traction.

WRAVE ) T FEELTE S R EE) - 1°
EETERR ARSI -

R801024
. o 0

R805201

(@) = 7 A T HIGH ROLL CENTER (DEFAULT SETUP)
BNERERL(FTERUE)

Less initial steering and rear end rolling,
and less corner apex traction.

RIENER R ERRDNEEES - 1

@—>A SBRIERFEROAS -
R105204 / /ﬂ<—
(3x8) - &
R105204 3x8mm Flat Screw (10) R812035 R8.2 Rear Low Arm Bracket RF
R801024 Suspension Bracket Insert-Closed (8) R823010 R8.2 Rear Solid Axle-Light
R805040 12mm C Clip (6) R821042 R8.3 Rear Pulley Set
R805201 4x8mm Flat Screw (10) R842008 R8.4 Rear Low Bulkhead

R806101 Pin 3x19.8 (6)
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R801040

R806020

R806020
12x18x4mm Ball Bearing (4) R806020
1:1 Scale R824001 dw
R801040 Bearing Bushing -Solid Axle (2) R824001 204-8mm Rubber Belt

R806020 12x18x4 Ball Bearing (4)

-\ 'BAaco3

R105104 R105105 R805053
@ 3x6 Round Screw (10) @ 3x8 Round Screw (10) @ﬂ:' 4x10mm Set Screw (10)

1:1 Scale

R105105

R805053 /i . R105105

R105104 R805053
(3x6)

R842024

R842024

R105105
R105104

Option arts (Not Included) / XE & (KR EHR)

1 R813005 Downstop Adjust Screw (4)

|

R105104 3x6 Round Screw (10) R841010 R8.4 Rear Low Arm-Std
R105105 3x8 Round Screw (10) R842024 R8.4E Rear Low Shock Mount (2)
R805053  4x10mm Set Screw (10)
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BAG03
R105105 O R805201
3x8 Round Screw (10) 4x8mm Flat Screw (10) R105105
(3X8)

1:1 Scale R822027

& =Apply Thread Lock Adhesive R801024
=5 244 R

R803032

~Ra.R

R801024

R803032

R805201
(4x8)

NOTICE

LOW ROLL CENTER /{ERIEREN /L)

More initial steering and rear end rolling, and more corner apex traction.

BRI PE R ERELNEEEE) - NEEBHRERZHIHA -

Less initial steering and rear end rolling, and less corner apex traction.

RIENRE R NERRDNEEEE) - REEBHRAERDHHA -

R105105 3x8 Round Screw (10) R805201 4x8mm Flat Screw (10)
R801024 Suspension Bracket Insert-Closed (8) R822027 R8.2 LCG Rear Low Arm Bracket-RR Separated
R803032 Rear Low Arm Pin
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BAG 03
o R806005 R803014 \ /
R105401 5x10x4mm /—-

3x3mm Set Screw (10) ;’ Flange Ball Bearing (2)

R803014

R801090
1:1 Scale
R803034
R843007 R801090
(For 2.8mm)
R817022 RB06005
R10107A R803034
R803016
R10107A
Option Parts (Not Included) / 2 & CRITREH#R) R803016

Use together with corrct anti-roll bar sropper / s53& B {6 A [EFERIBHIZ & & K2

R817020 R8.1RearAnti-Roll Bar 3.0mm —» R803013 Anti Roll Bar Stopper 3.0mm (2)
R817024 R8.1Rear Anti-Roll Bar 2.6mm —» R843006 Anti Roll Bar Stopper 2.6mm (2)
R817026 R8.1RearAnti-Roll Bar 2.4mm —» R823003 Anti Roll Bar Stopper 2.4mm( 2)

“_R105401

(2 3
NOTICE

R105401

R105401

Center the anti roll bar so that the spacing is
equal on both sides.

BREERENEERERER °

R10107A Ball Joint 4.9mm Open (6pcs) R803034 3mm X 15mm Turnbuckle

R105401 3x3mm Set Screw (10) R806005 5x10x4 Flange Ball Bearing (2)
R801090 Ball End 5.8mm Short (4) R817022 R8.1 Rear Anti-Roll Bar 2.8mm
R803014 Anti Roll Bar Ball Head (2) R843007 Anti Roll Bar Stopper 2.8mm (2)

R803016 Ball Head 4.9mm (4)




_ ARL S RENE=

\_  BAGO03
I]:' Step 2

R105204
3x8mm Flat Screw (10)

Step 1

R801093

1:1 Scale

R801093
»

R802038

@

R802038

R801093
R803037:

2.0mm Hex to adjust length

2.0mm Hex freneeeeae {EFB2.0MmMAAIRF R AR ey
Pre-Assemble 3mm i i
{EH2.0mmzRAR g g
FIEA 3mm s s
- - - —a
g = o]
2.8mm 2.8mm

Option Parts (Not Included)

| & m (RIS EHA)

R105204
R848018 Rear Upper Arm Plate-Hoz (2)
The horizontal type rear upper arm plate make the R808006
rear upper arm inner height higher and arm become

longer, Adjust the rear upper arm length can change
rear traction, longer rear arm will give more traction.

ACF AR CREEERAREE S ERAE
FREBEME @ ARER CRENRE » BRH
REAREEZRH S -

\ R105204

R812033

~_R812033

(3x8)

Option Parts (Not Included) / 52 & (RETREHR)

R809020 R8.0 Rear I-Type Upper Arm Set

The I-type arm is useful to fine-tune the car. It gives
more options to choose different link angles and
makes the rear end respond quicker.

—FRINRERR FIRE AR E L AR BRI

R105204
\ /y (38

:

B1p > WRePEMMNERNRIEEINEE
R812033 ~
R105204 3x8mm Flat Screw (10) R803037 4mm X 17mm Turnbuckle (2)
R801093 Rear Upper Arm Set R808006 Rear Upper Link Plate

R802038 Alu Ball Head 6.8mm (2) R812033 R8.1 Rear Bulkhead Upper




__ARL RAAEs

BAG03

o]

R105402
3x4mm Set Screw (10)

(@)=

R105204
3x8mm Flat Screw (10)

R105402

1:1 Scale
R803038 RE01023
R105204
R848014
R8.4ES REAR UPPER ARM SETUP /R8.4ES#& FiE R EFR
Shortest rear upper arm / FEIE FiRE

pr Q ; ' 0 = Rear end have more response in steering and less traction into corner but more
° ‘ traction in apex and exit corner, Using when under-steering into the corner.

BEETESRAERRNNEERDIMD - ERAEEEHEHERERS
i - BEEARESER RN ER -

Medium rear upper arm / FEEENE HIRE

° - e o The rear end response and steering are in balance, for most track.
& BENRES NS FERIIRE - BE RIS

Longest rear upper arm / EREME FIEE

: o : 0 . Rear end have less response and more traction into corner but less traction in
° 5 \= O apex and exit corner, Using when over-steering into the corner.
<& ﬁﬁfﬁﬁﬁﬁ%ﬁ F’IXE’J&ZFE 1’” %E’J?fﬂiﬂzjj 1575 TEUEIAR N ERE R

R105204 3x8mm Flat Screw (10) R803038 Rear Upper Arm Pin 3x32.5 (2)
R105402 3x4mm Set Screw (10) R848014 R8.4E Rear Shock Tower
R801023 Suspension Bracket Insert-Open (8)




ARLC / TR =

@(]l:l NOTICE \ i /

R105105
3x8 Round Screw (10)

©r—

R105206
3x12mm Flat Screw (10)

Initial Setup

TARAEAL

’

1:1 Scale

TO ADJUST BELT TENSION / S5 /X Bl R A5 i 225

R105206
(3x12)

R848002

R105105
(3x8)

R105105 3x8 Round Screw (10) R848002 R8.4 Rear Anit-Roll Bar Cover
R105206 3x12mm Flat Screw (10)




DY ISS>

V4 &=

\ R8.4ES BAG 03 PARTS EXPLODED VIEW /
R105206
o R105401 '
R801040 R824001 A N
0 Mp R105401
R806020
R805040 e R843007
0/—' . ‘/—'
R105401 R806101 \
¢ R803014 \‘/, ~817002 / R806005 //
% R801090 - R823010, R105105

R803034 R821042

R805040 0 o
o
R10107A RE06020 ?___R801040 P
R803016 A
/ _ ' R822027

R805053 . L R801024
R105105 ; -
R105104 v 9 ‘7—4 o .
T - - R805201
R842024 R842008

R803032

\_R105105

R841010

Ed R105204
_ : R801024
R805201 ‘T

R848014

R105204

R812035

R812033

R105204
R105402
/ P Re01023 b g
v R105204/ @
R801023 R801093 R105401
’—\ R805053
R803038 o> N\, e R803014
/‘ R803037 / R105105
R802038 @ b—w R801090
v R803034
R842024 '/—1
R105104 R10107A
R841010 R803016

7

®
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R10107A Ball Joint 4.9mm Open (6pcs) R805053 4x10mm Set Screw (10)
R105104 3x6 Round Screw (10) R805201 4x8mm Flat Screw (10)
R105105 3x8 Round Screw (10) R806005 5x10x4 Flange Ball Bearing (2)
R105204 3x8mm Flat Screw (10) R806020 12x18x4 Ball Bearing (4)
R105206 3x12mm Flat Screw (10) R806101 Pin 3x19.8 (6)

R105401 3x3mm Set Screw (10) R808006 Rear Upper Link Plate
R105402 3x4mm Set Screw (10) R812033 R8.1 Rear Bulkhead Upper
R801023 Suspension Bracket Insert-Open (8) R812035 R8.2 Rear Low Arm Bracket RF
R801024 Suspension Bracket Insert-Closed (8) R817022 R8.1 Rear Anti-Roll Bar 2.8mm
R801040 Bearing Bushing -Solid Axle (2) R821042 R8.3 Rear Pulley Set

R801090 Ball End 5.8mm Short (4) R822027 R8.2 LCG Rear Low Arm
R801093 Rear Upper Arm Set Bracket-RR Separated
R802038 Alu Ball Head 6.8mm (2) R823010 R8.2 Rear Solid Axle-Light
R803014 Anti Roll Bar Ball Head (2) R824001 204-8mm Rubber Belt
R803016 Ball Head 4.9mm (4) R841010 R8.4 Rear Low Arm-Std
R803032 Rear Low Arm Pin R842008 R8.4 Rear Low Bulkhead
R803034 3mm X 15mm Turnbuckle R842024 R8.4E Rear Low Shock Mount (2)
R803037 4mm X 17mm Turnbuckle (2) R843007 Anti Roll Bar Stopper 2.8mm (2)
R803038 Rear Upper Arm Pin 3x32.5 (2) R848002 R8.4 Rear Anit-Roll Bar Cover
R805040 12mm C Clip (6) R848014 R8.4E Rear Shock Tower

‘\ 1:1 SCALE /

R105104 R806101
@Q}j 3x6 Round Screw (10) oL J ?3x19.8 Pin (6)

R105105 @ R806005
@@:W 3x8 Round Screw (10) 5x10x4mm
L1 Flange Ball Bearing (2)
R105204
D:U 3x8mm Flat Screw (10)

R105206
ﬂ]:ﬂ 3x12mm Flat Screw (10)

R805201
4x8mm Flat Screw (10)

__ R105401
OL) 3x3mm Set Screw (10)

R805040
12mm C Clip (6)

R806020
12x18x4mm Ball Bearing (4)

) R105402
O] 3xamm Set Screw (10)

R805053
H:ﬂ 4x10mm Set Screw (10)




_ ARL m%&ljgg

R105401
©D 3x3mm Set Screw (10)
R806100
o] @2.5x11.8 Pin (6)
Ci— e
23x20.8 Pin (6) 12.1x15x0.3mm Shims (10)

O

. BAgo4

@ =Apply Grease
=AM

R803051
12.1x15x0.5mm Shims (10)

R806021
12x21x5mm Ball Bearing (2)

1:1 Scale

R803071

R806100

R802091

R803064

R803051
0.5mm (x3)

R806102

R802033

R803050
0.3mm (x3)

Eccentric i
Center !
i Wheel axle in center (Default Setup)
| | B (AR E)
Eccentrlc i
R806020 i The default setup is using 12X21 ball bearing, the optional
(12x18mm) i center hub can using 12x18 ball bearing to reduce weight.
R806020 0 | ARMEIERER12X21ImmEE - A ER R OWEL K
(2dsmm) | 12X18mmiEEHf » A EE -
R105401 3x3mm Set Screw (10) R803064 CVD Insert (2)
R801050 Rear Upright R803071 Rear CVD Shaft (2)
R802033 Rear Tire Hook (2) R806021 12x21x5mm Ball Bearing (2)
R802091 Rear Wheel Axle - Alu (2) R806100 Pin 2.5x11.8 (6)
R803050 12.1x15x0.3mm Shims (10) R806102 Pin 3x20.8 (6)
R803051 12.1x15x0.5mm Shims (10) R807004 Tire Hook Spring (4)




WV ES Reahges

R805049 \ BAG 04—/
©|]:| 3x16mm Set Screw (10)

‘ R805049

1:1 Scale

NOTICE
Reserved 6mm /B 6mm

R802086

R802086

Same length both side / #I2EESE

Option Parts (Not Included) / 25 @ CGRESREHR)
R839007 R8.3E Air Disk Set (F&R)

The Air Disk can avoid turbulence between rim and uprights, the disk can increase overall stability of the car on the
top speed.

WK LUERAORA R AT ERIELR - ATLUB INEmEB RN ENL -

R802086 7.9mm Ball End Long-Alu (4) R805049 3x16mm Set Screw (10)
R804003 7.9mm Ball End Nut (4)




__ARL RAAEs

BAG 04
R801082 /

R105106 (::> R801082 (::>
3x10 Round Screw (10) 3x7xImm Shims (2) 3x7x2mm Shims (2)
— —/1

1:1 Scale NOTICE
Rear low arm width setup

BRTIRBERENRE

Rear track width 263mm
[ TBRREEE263mm

R801082 (Imm
(Optonal /53 &

R801082
(Default 2mm)
(Faz82 = A 2mm)

.. @ =Apply Grease
={ BB

Use 2.5m?n Hex Wrench

FEA2.5mmy<E T B

R801070

\ R105106

(3x10)

R105106 &
(3x10) R103007

Please setup the rear droop as
above instruction

BB R T TR EREABMM

8mm

R103007 Steering Block Bushing(4pcs) R801070 Rear Body Mount Arm (2)
R105106 3x10 Round Screw (10) R801082  3x7x1mm & 2mm Shims (2)




__ARL 4 / REBAE =

@(]l: R105105 © r102015 A \ 280 /
3x8 Round Screw (10) 7 3¢5.5x2mm Alu Shims (8) 51(?\]5115’\10 W)
= mm Nylon Nut
R105109 R805307
@(ﬂ:l 3x16 Round Screw (10) ©[]:I 3x6mm Set (10)

1:1 Scale

R803039 R808007

R804004 —
R805307

R105105
(3x8)

R105109
(3x16)

R801071 ~._R803042
- ) >~ _R102015 (2mm)

R804004

Option Parts (Not Included) / 55 & (RITAEHR)

R819001 R8.1 Rear Body Mount Ball Bearing Tower Set /
Function:Less friction for rear body tower

AR R EREERNERE RS EIRG

R102015 3x5.5x2mm Alu Shims(8pcs) R803039 Rear Body Mount Pin 3x19.5 (2)
R105105 3x8 Round Screw (10) R803042 Rear Body Mount Nut

R105109 3x16 Round Screw (10) R804004 Body Mount Screw(4)

R105150 3mm Nylon Nut (10) R805307 3x6mm Set (10)

R801071 Rear Body Mount R808007 Rear Body Mount Plate




m /R E=

R8.4ES BAG 04 PARTS EXPLODED VIEW /

R804004 /' R803042
R803039 R105105 R105109
¥ _R805307 A
R801071 R808007 Py Y

R803071

»@\\ R102015 (2mm

P
~._R803039

R804004

~ R806100
| R105150

R801082
(Imm)

R801082 & R805049

(2mm)
R802091 .- 2 ” R806102
R803051 ==
0.5mm (x3) i

R806021 /

&

R803064

R806021

R803050
0.3mm (x3)
é,,_/‘ r/ il
R80107O R802086 =/ / TE R807004
R105106
‘b R802033
;s R804003 N

R103007
R105106
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R102015 3x5.5x2mm Alu Shims(8pcs) R803042 Rear Body Mount Nut
R103007 Steering Block Bushing(4pcs) R803050 12.1x15x0.3mm Shims (10)
R105105 3x8 Round Screw (10) R803051 12.1x15x0.5mm Shims (10)
R105106 3x10 Round Screw (10) R803064 CVD Insert (2)

R105109 3x16 Round Screw (10) R803071 Rear CVD Shatft (2)
R105150 3mm Nylon Nut (10) R804003 7.9mm Ball End Nut (4)
R105401 3x3mm Set Screw (10) R804004 Body Mount Screw(4)
R801050 Rear Upright R805049 3x16mm Set Screw (10)
R801070 Rear Body Mount Arm (2) R805307 3x6mm Set (10)

R801071 Rear Body Mount R806021 12x21x5mm Ball Bearing (2)
R801082  3x7x1mm & 2mm Shims (2) R806100 Pin 2.5x11.8 (6)

R802033 Rear Tire Hook (2) R806102 Pin 3x20.8 (6)

R802086 7.9mm Ball End Long-Alu (4) R807004 Tire Hook Spring (4)
R802091 Rear Wheel Axle - Alu (2) R808007 Rear Body Mount Plate

R803039 Rear Body Mount Pin 3x19.5 (2)

B 00 uiscae /4

R102015 o R805049
3x5.5x2mm Alu Shims (8) OL ) 3x16mm Set Screw (10)

]
R806100
R801082 o—1 ;
@ 3x7x1mm & 2mm Shims (2) 22.5x11.8 Pin (6)
o m—
@ R801082 . @3x20.8 Pin (6)
3x7x1mm & 2mm Shims (2)
[—
R105401 R803050
oul

3x3mm Set Screw (10) 12.1x15x0.3mm Shims (10)

R805307

OL ] 3x6mm Set (10) 803051

12.1x15x0.5mm Shims (10)
R105105

3x8 Round Screw (10)

R105106

®

3x10 Round Screw (10) R806021
\ 12x21x5mm Ball Bearing (2)
R105109
3x16 Round Screw (10) :
R105150

3mm Nylon Nut (10)
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. BAgos
R805045

@ E-Clip 5mm (6) R821041
R805045
R806006
6x13x5mm @
Ball Bearing (2) @ \ g
or— R806100 R806006 / /
&
R801041

R806100

©)
@)

@2.5x11.8 Pin (6) é

:l R805101 R801041
4x6 Round Screw (10)

R806100 R805045

Qg\ ; R801112

R806006
1:1 Scale R803011
@=Apply CA Glue
=B EEE T

&:Apply Thread Lock Adhesive
={E IR TR

R801041 Bearing Bushing -Middle Shaft (2) R806006 6x13x5 Ball Bearing (2)
R801112 Pulley Set -Middle R806100 Pin 2.5x11.8 (6)

R803011 Middle Shaft R821041 R8.3 Front Pulley Set
R805045 E-Clip 5mm (6) R832009 R8.3 Middle Shaft Base-Alu

R805101 4x6 Round Screw (10)




ARC >, /m/smz@g

@ R105105
3x8 Round Screw (10) NOTICE
R105108 i i
@(]':] 3414 Round Screw (10) '[he dot on l;u;hmggﬁtljst fit the slot on bulkhead. RB06011
105203 WE EROMBEEERIR ERME - Re104s
3x6mm Flat Screw (10) %

R105204
[]:[I 3x8mm Flat Screw (10)
© R805201
4x8mm Flat Screw (10)
R106002
5x8x2.5mm

—] Ball Bearing /Metal Seal (4)

R806002
5x8x2.5mm

i — Flange Ball Bearing (2)

R842011 T
R806011 NE R802050
8x14x4 Ball Bearing (2)

R806011 . R802050

\_R842022

R105105

1:1 Scale

=Apply Thread Lock Adhesive . \Qg\!
d -ersmEE 105105 Y
=Apply CA Glue R105203 R106002 / @\
@ ={5 F et TR 1 = A ©© R105108 /

(3x14)
R848015

§ —  R805201

(4x8)

R105105 3x8 Round Screw (10) R806002 5x8x2.5mm Flange Ball Bearing (2)
R105108 3x14 Round Screw (10) R806011 8x14x4 Ball Bearing (2)

R105203 3x6mm Flat Screw (10) R841045 R8.4 Bearing Bushing -Main Shaft (2)
R105204 3x8mm Flat Screw (10) R842011 2-Speed Shaft Bracket L

R106002 5x8x2.5mm Ball Bearing /Metal Seal (4) R842022 R8.4ES Motor Bulkhead

R802050 Belt Tensioner Shaft R848011 Belt Tensioner R

R805201 4x8mm Flat Screw (10) R848015 R8.4ES Motor Bulkhead Stiffener
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. BAgos
@ R805010
‘ 3x5mm Flat Screw (10)

R804054

1:1 Scale

R812123

/

Option Parts (Not Included) / 25 % GRS EHER)

R804055

2nd Spur 58T R804053

2nd Spur 56T

Option Parts (Not Included) / 222 CGRITREHER) Using 1st Spur

R804051 :
R812122 i
i R804050
! 1st Spur 60T
'; ; R805010 i
R804051 i R804052
1st Spur 61T i 1st Spur 62T
R804054 2nd Spur 57T R812123  Spur Adaptor 2nd Speed

R805010 3x5mm Flat Screw (10)




ARC / TR & =
m . Bacos

R805050
@[]:I 4x4mm Set Screw (10)
R806111
OI]:II @3x11.8 Pin (6)
R843010
8x12x0.2mm Shims (8)
—_ R104006
1:1 Scale

~__R805050

R805050 R823012

R805050 <

R843010

R806111 ~ I

R801112

R805046
R104006 O'ring 5x2(4pcs) R806111 Pin 3x11.8 (6)
R801112 Pulley Set -Middle R821042 R8.3 Rear Pulley Set
R802054 Brake Adaptor R823012 R8.2E Main Shaft
R805046 E-Clip 7mm (6) R843010 8x12x0.2mm Shims (8)

R805050 4x4mm Set Screw (10)




R105204 \ BAG 05 /
‘[]:[I 3x8mm Flat Screw (10)
R105105
3x8 Round Screw (10)
(o) ([ Raos109
3x16 Round Screw (10)
®) R805050
“:I 4x4mm Set Screw (10) R822020 /
R828010 - P R105109
R806005 3x16
5x10dmm R105105 @\ (3x16)
; Flange Ball Bearing (2) (3x8)

1:1 Scale

R802050

R806005

Move here to adjust middle belt tension.

BEEPRERRNABERFAEPETRS -

R847001

R805050
R822020 " W]

)

R105204
(3x8)

i<

§R105204 \M.
(3x8)
%;;’;z;;;?;Jj‘\“%;g%;ff/;’;ﬁ;g;”s'm @—Apply Thread Lock Adhesive
[m] NN=SEVE EE_T_E N o
” S B - {52 FIRAA B FR B
R105105 3x8 Round Screw (10) R805050 4x4mm Set Screw (10)
R105109 3x16 Round Screw (10) R806005 5x10x4 Flange Ball Bearing (2)
R105204 3x8mm Flat Screw (10) R822020 R8.2 LCG Center Bulkhead
R802050 Belt Tensioner Shaft R828010 R8.2E Belt Tensioner Plate

R804032 Middle Belt 435 R847001 R8.4E Rollover Bar
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4mm Nylon Nut (10)

. BAgos
@ :I D:[] R805302

R805103 R805203
4x10 Round Screw (10) 4x12mm Flat Screw (10)
1:1 Scale
R822005

R804004

R805302

R822005

(4x12)

% 5
i R805203

\_R805203

(4x12)
R805103

R804004

R831020

—~_R805103

(4x10)

NOTICE

The front body tower is able to move 4mm for fine tune the body-shell position, recommend to start from position 0.
BIERIEEBIMmMIVERAIARYAERNLCE » EZAETSTHNOMAERLE -

R804004 Body Mount Screw(4) R805302 4mm Nylon Nut (10)
R805103 4x10 Round Screw (10) R822005 1/8 On-Road Car Front Body Tower (Alu) (2)
R805203 4x12mm Flat Screw (10) R831020 R8.3 Light Weight Bumper Set
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\ R8.4ES BAG 05 PARTS EXPLODED VIEW /

R847001

R806011 ' R105203
R804054
R841045 (577) R805050
o &  Rs12123
- R848015 /S
R802050 @
8 & R805010

R842022
.ﬁ &
R842011 .
. R841045

& R805050
R806011 ba R802050  R106002
R821041 R823012 R848011 / R105108

« (3x14)
R806006 2 R105105 /9 ") .

(3x8) o
R805045 R805050 . R806002 / //ﬁ
0 o :./ R806100

R801041 ~

R832009

843010

R801112
/—.

E R805046

R806111

R802054 .
»
R821042 /
0 R104006 / .

R806100
R801041 b
R806006 R805045
R803011 s/

R801112
R805050

R822020 —

R105204 /4"’,

R802050
&
R822020 :i \
R105204 g 4
R804004 g @
R805050
R828010 R806005
R105109

R822005

R805101 R105204

;8
R805203 j‘
J | 1
R822005 | ’,

R805201 /

R831020 ~

‘ - 2 R804004 R804032

R805103
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R104006 O'ring 5x2(4pcs) R805302 4mm Nylon Nut (10)

R105105 3x8 Round Screw (10) R806002 5x8x2.5mm Flange Ball Bearing (2)
R105108 3x14 Round Screw (10) R806005 5x10x4 Flange Ball Bearing (2)
R105109 3x16 Round Screw (10) R806006 6x13x5 Ball Bearing (2)

R105203 3x6mm Flat Screw (10) R806011 8x14x4 Ball Bearing (2)

R105204 3x8mm Flat Screw (10) R806100 Pin 2.5x11.8 (6)

R106002 5x8x2.5mm Ball Bearing /Metal Seal (4) R806111 Pin 3x11.8 (6)

R801041 Bearing Bushing -Middle Shaft (2) R812123  Spur Adaptor 2nd Speed

R801112 Pulley Set -Middle R821041 R8.3 Front Pulley Set

R802050 Belt Tensioner Shaft R821042 R8.3 Rear Pulley Set

R802054 Brake Adaptor R822005 1/8 On-Road Car Front Body Tower (Alu) (2)
R803011 Middle Shaft R822020 R8.2 LCG Center Bulkhead
R804004 Body Mount Screw(4) R823012 R8.2E Main Shaft

R804032 Middle Belt 435 R828010 R8.2E Belt Tensioner Plate
R804054 2nd Spur 57T R831020 R8.3 Light Weight Bumper Set
R805010 3x5mm Flat Screw (10) R832009 R8.3 Middle Shaft Base-Alu
R805045 E-Clip 5mm (6) R841045 R8.4 Bearing Bushing -Main Shaft (2)
R805046 E-Clip 7mm (6) R842011 2-Speed Shaft Bracket L

R805050 4x4mm Set Screw (10) R842022 R8.4ES Motor Bulkhead

R805101 4x6 Round Screw (10) R843010 8x12x0.2mm Shims (8)

R805103 4x10 Round Screw (10) R847001 R8.4E Rollover Bar

R805201 4x8mm Flat Screw (10) R848011 Belt Tensioner R

R805203 4x12mm Flat Screw (10) R848015 R8.4ES Motor Bulkhead Stiffener

‘\ 1:1 SCALE /
R105105
@@:ﬁ 3x8 Round Screw (10)
R806002

@@:ﬁ R105108
3x14 Round Screw (10)
5x8x2.5mm

[
@D 5)(110651R%%nd Screw (10) — Tange Ball Beating (2)

R106002
5x8x2.5mm Ball Bearing
/Metal Seal (4)

R806005
@@:ﬁ R805101 5x10x4mm
4x6 Round Screw (10) 1 Flange Ball Bearing (2)

R805103
@ [ ] 4x10 Round Screw (10) R806006
6x13x5 Ball Bearing (2)

R805010

ﬂ]j 3x5mm Flat Screw (10) E
R105203

m 3x6mm Flat Screw (10)

R105204
Dj 3x8mm Flat Screw (10)

R806011
8x14x4 Ball Bearing (2)

R805045
E-Clip 5mm (6)

]
Hjj R805201
4x8mm Flat Screw (10)
D:U R805203 R805046
4x12mm Flat Screw (10) E-Clip 7mm (6)

A R805050
ou 4x4mm Set Screw (10) @ R843010

8x12x0.2mm Shims (8)

—— R806100
© @2.5x11.8 Pin (6)

e\ R805302
o[ Reoelll HE 4mm Nylon Nut (10)

?#3x11.8 Pin (6)




m -~ /RANEs

FRONT /figEs REAR /£BER BAGO6

R844002

R844001 @\ R844001 @\

R842017

Option Parts (Not Included) / 28 @ CGRIFINEHER)

R829003 Shock Shaft-Screw Type-Titanium Coating (4)

@ =Apply Thread Lock Adhesive / {6 F 24455 52 B

—

R102067

R102067

R842017 R842017

R104002
(Clear/3%EH8)

R104015

R112030

R104002
(Clear/3%EH8)

R104015

R112030

(2 3\
NOTICE

Fill #500 Cst Oil
both front & rear

5 {E A#800CSTE
EHNRIRRER

X2 X2

R101130
(Short/ 48)

R101130
(Long/ &)

X2

\/Z 13.8mm

FRONT /R =S

\/z 15.2mm

REAR /&#ESS

R101130 Shock Ball Joint Set Big Bore R823004 Shock Shaft-Screw Type (4)
R102067 Shock Body Long Big Bore (2pcs) R842017 Shock Adj Nut-Big Bore (2)

R104002 O'ring 3x2(4pcs) R844001 Shock Piston Big Bore 1.0mm x 2 (2)
R104015 Shock Shaft Shim Big Bore (4pcs) R844002 O'ring 13x1.5mm (4)

R112030 R11 Shock Low Cap-Black (2)




m

— REdgE s

FRONT /Rl# =S

R112031

R101130

R104016

R102104

R101130
R102104

(White)

REAR /cmEs  ULBAGGE

R112031

R101130

R104016

/ R102104
\k _.
\

R101130

R102104

(White)

FRONT (Short) Set to 64.9mm
AR R A RBRENKE4.9mm

NOTICE

10.5mm

REAR (Long) Set to 66.3mm
BEEHFBRBREHE6.3mMm

R101130 Shock Ball Joint Set Big Bore
R102104 5.8mm Ball end Short type Alu (4pcs)
R104016 Shock Membrane Big Bore (4pcs)

R112031 R11 Shock Cap-Black (2)
R847032 Shock Spring Short-Big Bore C9.0 (White)
R847040 Shock Spring Long-Big Bore C7.4 (White)
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Gl . BAGOs

R105104
3x6 Round Screw (10)

1:1 Scale

R105104
(3x6)

~—__R105104
(3x6)

R105104

R105104

I R105104 3x6 Round Screw (10) I

~B-
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R8.4ES BAG 06 PARTS EXPLORE VIEW

4

~\

Front Spring 20mm / fJ3EZ20mm ] == oo
FRONT /Bl =28
Parts Number Coll Color Kg/f mm
R847030 N5.0 Yellow C99 R112031 =
.ﬂ
R101130
R847031 Nb5.2 Red C9.2 R104016
R847033 N5.5 Green C85 ’—ﬁ R102104
R847034 N6.0 Blue C76 R844001
'L R101130
Q R102067
R104015 0 “\_R844002
QQ . R842017 R112031
A “_R112030 ' R102104
A @ R101130 (Short R823004 \ @

\R102104

R847032
(White)

R844002

. “_R101130
R102067

R842017

R104002

R104015
R112030

R847040

R101130
“_R104016
/ R844001

([ rearsping2smm gamseoonm
Parts Number Coil Color Kg/f mm
"\ R101130 (Long)
R102104 R847039 N5.9 [ Yellow cr.7
R847041 N6.3 Green co6.8
REAR /B HESS R847042 NG6.5 Blue Cc65

R8.4ES BAG 06 PARTS LIST

4

R101130
R102067
R102104
R104002
R104015
R104016
R105104
R112030

Shock Ball Joint Set Big Bore

Shock Body Long Big Bore (2pcs)
5.8mm Ball end Short type Alu (4pcs)
O'ring 3x2(4pcs)

Shock Shaft Shim Big Bore (4pcs)
Shock Membrane Big Bore (4pcs)
3x6 Round Screw (10)

R11 Shock Low Cap-Black (2)

R112031
R823004
R842017
R844001
R844002
R847032
R847040
R849009

R11 Shock Cap-Black (2)

Shock Shaft-Screw Type (4)

Shock Adj Nut-Big Bore (2)

Shock Piston Big Bore 1.0mm x 2 (2)
O'ring 13x1.5mm (4)

Shock Spring Short-Big Bore C9.0 (White)
Shock Spring Long-Big Bore C7.4 (White)
R8.4E Big Bore Shock Set

~B-
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@ R105104
3x6 Round Screw (10)
1:1 Scale R801091
r N\
NOTICE R801091 x‘\
5.0mm
—
R80303
R133015
Initial length setup / FERHIRE R133015

NOTICE

Use only low profile servo on the throttle.

PR R A 152 PR A R R AR %

R105104
(3x6)

M/ ’
Low Profile Servo/4@ k{2 AR 1 w/

(Not Included/SRIF R EH ) (3x6)

Option Parts (Not Included) / 28t & (GRHTRE/R)

R822002 R8.2 Steering Servo Horn 25T-Alu
The R822002 with different angle at fully turn,
give more support in high speed corner. (R31%5)3104 405299
- N X
[EFIRB22002 AI/E R AER I LR B R o
BRIIIES -
R822002 \
R101060 Servo Horn Dual steering arm R801091 Ball End 4.9mm Short (2)
R105104 3x6 Round Screw (10) R803034 3mm X 15mm Turnbuckle

R133015 Ball Head 4.9mm +0.5 (4)




ARLC / TR =

. Bagor

oJ : :
R805050 NOTICE
4x4mm Set Screw (10) Please use 2 screws on the motor bulkhead to adjust the gear mesh of the R84ES.

@ ] = F BRI M FaIR 44 KT EER8.AESHIEFER -
R805102

4x8 Round Screw (10)

1:1 Scale

R805102
R805050
(4x8)

R802221
"(M0.8 27T) ™\

R805102
(4x8)

1/8th 2800KV Motor (Not Included)
2800KVEERI B2 (RN EHA)

R802221 R8.0E Pinion 27T R805102 4x8 Round Screw (10)
R805050 4x4mm Set Screw (10)
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©)(=
=

©OF—

O(mu——

R105104
3x6 Round Screw (10)

R105105
3x8 Round Screw (10)

R105107
3x12 Round Screw (10)

R105108
3x14 Round Screw (10)

1:1 Scale

R801200

R105107

(3x12)

b
'y

R105107 /

(3x12)

\

S

R848021

R842018

40x40mm Ultra High Speed Fan

RBAE=S

BAG 07

R105108

i f \_R105108

(3x14)

TiTAN #21004 (Not Included)

R105105
(3x8)

]

R105104
(3x6)

R105104
(3x6)

R848024

R842018

R105104

R821020

R842018

o

R105104

(3x6)
R105104 3x6 Round Screw (10) R821020 R8.2 Radio Box
R105105 3x8 Round Screw (10) R842018 Alu Tower 15mm (2)
R105107 3x12 Round Screw (10) R848021 R8.4ES Upper Deck
R105108 3x14 Round Screw (10) R848024 R8.4ES Fan Mount

R801200

Servo Mount Set




__ARL 4

/ WQ/‘LJ@S

o= o=

R105105 R105108
3x8 Round Screw (10) 3x14 Round Screw (10)

er—

R805305
2x8mm Flat Screw (10)

BAG 07
oI N

R105203
3x6mm Flat Screw (10)

R105108

1:1 Scale
R105105 R105105
(3x8) (3x8)
R105203

R105203

(3x6)
(3x6) ' '
i R104150

<€---------

Receiver Not Included

R805305

| ~_R804021

(2x8)

ESC (Not Included)

R112059

; NOTICE
R804021

EFERR CRINREHR)
Double sided tape (Not Included)

SHBCRERESR)

R104150 Antenna (1set)
R105105 3x8 Round Screw (10)
R105108 3x14 Round Screw (10)
R105203 3x6mm Flat Screw (10)

R112059 ATS Base Tower 5mm (2)
R804021 Rubber Grommet (2)
R805305 2x8mm Flat Screw (10)
R821020 R8.2 Radio Box




__ARL rRAAEs

BAG 07

Option Parts (Not Included) / X257 (RITREHR)

R838003 R8.3 Upper stiffener Plate

The R838003 stiffener plate can reduce the flex in the front end and increase the steering, useful option parts to improve

understeering.
R838003 s LR AJ B MAVBA RIS R EN IR INE R - BEWMER A EFELEERAVERIETH -

R105106
(3x10)




__ARL rRAAEs

BAG 07
R102015
]  3x5.5x2mmAlu Shims (8)
R105105
3x8 Round Screw (10)
1:1 Scale

NOTICE

2S Shorty Lipo X 2 Pack (Not Included)
255 EM M CRINNEHA)

A 4

R105105

(3x8)

R104008

R121094

R102015 =~
(2mm)

R105105
(3x8)

R104008

R102015 3x5.5x2mm Alu Shims(8pcs) R105105 3x8 Round Screw (10)
R104008 O'ring 3x2(Hard)(4pcs) R121094 Battery Holder (2)




m — WQ/J'MJES

R8.4ES BAG 07 PARTS EXPLODED VIEW

R105108
R105105
R105104
R105105 _R848024
R104008 R104150
R105203 R112059
121094
. R105105
R801200 R104008
R133015 R121094
R105105
R801091 —R102015, R102015
(g
R842018

R105107
R105104
R105104

R801091 /‘ ‘
R133015 ~ R848021
R101060 /

R03034
&

R105104/

R105104

R105107

R805050
R802221

&
R805102

R804021




= — 71@@5/

R101060 Servo Horn Dual steering arm R801091 Ball End 4.9mm Short (2)
R102015 3x5.5x2mm Alu Shims(8pcs) R801200 Servo Mount Set
R104008 O'ring 3x2(Hard)(4pcs) R802221 R8.0E Pinion 27T
R104150 Antenna (1set) R803034 3mm X 15mm Turnbuckle
R105104 3x6 Round Screw (10) R804021 Rubber Grommet (2)
R105105 3x8 Round Screw (10) R805050 4x4mm Set Screw (10)
R105107 3x12 Round Screw (10) R805102 4x8 Round Screw (10)
R105108 3x14 Round Screw (10) R805305 2x8mm Flat Screw (10)
R105203 3x6mm Flat Screw (10) R821020 R8.2 Radio Box
R112059 ATS Base Tower 5mm (2) R842018 Alu Tower 15mm (2)
R121094 Battery Holder (2) R848021 R8.4ES Upper Deck
R133015 Ball Head 4.9mm +0.5 (4) R848024 R8.4ES Fan Mount

B 000000 uiscne

R105104 R105203
@@j 3x6 Round Screw (10) Uj 3x6mm Flat Screw (10)
R105105 R805305
@[ 3x8 Round screw (10) ©F—  5y8mm Flat Screw (10)
<:>@[::::] R105107 <:> R102015
3x12 Round Screw (10) 5 3x5.5x2mm Alu Shims (8)
R105108 ,
@Q}:ﬁ 3x14 Round Screw (10) @/l RB05050

4x4mm Set Screw (10)

@@j R805102
4x8 Round Screw (10)




